
 
 

TEST REPORT 

 
No.:SST21001203 Date.:2021-04-13 Page 1 of 4 

Signatories: 

  
John Yue 
Lab Manager 

 
 
 

 
        

           

Hotline：0769-85584050  

Sharp Standard Testing Technology Co., Ltd 

 
No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong,China 

Mail:sst@sst-test.com   Tel: 86-769-85584050   Fax: 86-769-89026586 
 

Query URLs: 
http://www.sst-test.com 

Security Code:5002643423 

 

Applicant: Shenzhen Baby Happy Industrial Co.,Ltd 

Address: No71#,LongHu Road,LongDong,LongGang Area, ShenZhen City 

Report on the submitted sample said to be: 

Material description:White cow leather 

 

 Style/ Model No.: N/A P/O No./ Lot No. : N/A 

 Order No.: N/A Material : N/A 

 Color: White Test Request Age : N/A 

 Manufactory : ShenZhen Baby Happy 

Industrial Co., Ltd 

Buyer : Suit for all buyer 

 Country of Origin : China Country of Export : USA 

Sample received date : April 12,2021 

Sample test period : From April 12,2021 to April 13,2021 

 

SUMMARY OF TEST RESULT(S) 

Test Item(s) Conclusion Remark 

The total lead content in substrate materials 

(Consumer Products Safety Improvement Act 

(CPSIA) of 2008) 

PASS - 

Prohibition of Children's Toys and Child Care 

Articles Containing Specified Phthalates-Consumer 

Product Safety Commission 16CRF Part 1307 

PASS - 

 

******FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)****** 
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Result: 

Total Lead Content in Substrate Materials – Consumer Product Safety Improvement Act (CPSIA) of 2008 

Sec. 101(a)(2) 

Test Method：U.S. CPSC-CH-E1002-08.3 or/and U.S. CPSC-CH-E1001-08.3 

Maximum  

Allowable Limit : 
100 mg/kg 

 

Specimen No. Result[mg/kg] Conclusion 

001 ND PASS 

Note: 

ND = Not detected(<DL) 

mg/kg = milligram(s) per kilogram 

Detection Limit (mg/kg) : 10 

 

Specimen Description: 

001:    White leather  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

http://www.sst-test.com/


 
 

TEST REPORT 

 
No.:SST21001203 Date.:2021-04-13 Page 3 of 4 

 
 

        

           

Hotline：0769-85584050  

Sharp Standard Testing Technology Co., Ltd 

 
No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong,China 

Mail:sst@sst-test.com   Tel: 86-769-85584050   Fax: 86-769-89026586 
 

Query URLs: 
http://www.sst-test.com 

Security Code:5002643423 

 

Results: 

Prohibition of Children's Toys and Child Care Articles Containing Specified Phthalates-Consumer 

Product Safety Commission 16CRF Part 1307 

Test Method：CPSC-CH-C1001-09.4 Standard Operating Procedure for Determination of Phthalates 

Limit : Each 1000mg/kg 

 

Test Item(s) CAS No. Unit 
Result(s) 

001 

Dibutylphthalate (DBP) 84-74-2 mg/kg ND 

Butylbenzylphthalate (BBP) 85-68-7 mg/kg ND 

Di-(2-ethylhexyl)-phthalate (DEHP) 117-81-7 mg/kg ND 

Di-iso-nonylphthalate (DINP) 
28553-12-0/68515-

48-0 
mg/kg ND 

Di-isobutyl phthalate(DIBP) 84-69-5 mg/kg ND 

Dipentyl phthalate(DPENP) 131-18-0 mg/kg ND 

Di-n-hexyl phthalate(DHEXP) 84-75-3 mg/kg ND 

Di-cyclohexyl phthalate(DCHP) 84-61-7 mg/kg ND 

Note : 

    

 ND = Not detected(<DL) 

 mg/kg = milligram(s) per kilogram 

 Detection Limit (mg/kg) : Each 50 

 

Specimen Description: 

001:    White leather  

http://www.sst-test.com/


 
 

TEST REPORT 

 
No.:SST21001203 Date.:2021-04-13 Page 4 of 4 

 
 

        

           

Hotline：0769-85584050  

Sharp Standard Testing Technology Co., Ltd 

 
No.42 HouJie Road East, HouJie Town, DongGuan, Guangdong,China 

Mail:sst@sst-test.com   Tel: 86-769-85584050   Fax: 86-769-89026586 
 

Query URLs: 
http://www.sst-test.com 

Security Code:5002643423 

 

Photograph of Sample 

 

*** End of Report *** 

The test report is considered invalidated without both signature and specialized stamp, The result(s) shown in 

this test report refer only to the sample(s) tested. Without written approval of SST, this test report shall not be 

copied except in full .Detailed description are available at the website http://www.sst-test.com. 
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